

检测报告

编号: SDFS2212008192FF_CN

日期: 2022-12-29

页码: 第 1 页共 3 页

广州汉德新材料股份有限公司

广州经济技术开发区永和经济区永顺大道摇田河大街 161 号

样品描述 : 尚莱狮遮阳面料
型号 : 玻璃纤维覆裹 PVC 阳光面料

以上数据和信息为客户提供并确认, SGS 不对这些数据和信息的真实性、完整性以及由此引发的结果和/或结论的有效性负责。

SGS 参考编号 : SDHL2212101052HI
试样收到日期 : 2022-12-16
测试执行时间 : 2022-12-16 至 2022-12-29

测试项目

测试要求	结果
GB 8624-2012 建筑材料及制品燃烧性能分级 条款 5.2.2 表 5.窗帘幕布、家具制品装饰用织物燃烧性能等级和分级判据	燃烧性能等级: B1
概要:	
1 详细测试结果请看附页	

通标标准技术服务有限公司
顺德分公司
授权代表签署



张雪娜
批准签署人

此报告结果仅对测试样品负责。



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

1/F, 1st Building, European Industrial Park, No.1 Shunhe South Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgs.com.cn
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 sgs.china@sgs.com

测试和结果

测试依据:

GB 8624-2012 建筑材料及制品燃烧性能分级, 条款 5.2.2 表 5 窗帘幕布、家具制品装饰用织物燃烧性能等级和分级判据。具体测试方法如下:

1. GB/T 5454-1997 纺织品 燃烧性能试验 氧指数法;
2. GB/T 5455-2014 纺织品 燃烧性能 垂直方向 损毁长度、阴燃和续燃时间的测定。

洗涤程序:

★客户声称样品为非耐水洗织物, 此样品没有进行水洗。

以上★处数据和信息为客户提供并确认, SGS 不对这些数据和信息的真实性、完整性以及由此引发的结果和/或结论的有效性负责。

测试结果汇总:

测试标准	测试项目	测试结果	
		经向	纬向
GB/T 5454-1997	极限氧指数值 LOI (%)	33.3	33.0
GB/T 5455-2014	损毁长度 (mm)	10	10
	续燃时间 (s)	0.0	0.0
	阴燃时间 (s)	0.0	0.0
	燃烧滴落物是否引起脱脂棉燃烧或阴燃	否	否

燃烧性能等级标识:

根据 GB 8624-2012 建筑材料及制品的燃烧性能等级, 条款 5.2.2 表 5 窗帘幕布、家具制品装饰用织物燃烧性能等级和分级判据。

结论:

根据测试结果及燃烧性能等级判据, 燃烧性能标识为: GB 8624 B₁;

样品符合 GB 8624-2012 建筑材料及制品燃烧性能分级中窗帘幕布/家具制品装饰用织物的 B₁ 级。



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

11/F, Building European Industrial Park, No.1 Shunhe South Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgs.com.cn

中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 sgs.china@sgs.com

表 5 窗帘幕布、家具制品装饰用织物燃烧性能等级和分级判据

燃烧性能等级	试验方法	分级判据
B ₁	GB/T 5454 GB/T 5455	氧指数 $OI \geq 32.0\%$; 损毁长度 $\leq 150\text{mm}$, 续燃时间 $\leq 5\text{ s}$, 阴燃时间 $\leq 15\text{ s}$; 燃烧滴落物未引起脱脂棉燃烧或阴燃
B ₂	GB/T 5454 GB/T 5455	氧指数 $OI \geq 26.0\%$; 损毁长度 $\leq 200\text{mm}$, 续燃时间 $\leq 15\text{ s}$, 阴燃时间 $\leq 30\text{ s}$; 燃烧滴落物未引起脱脂棉燃烧或阴燃
B ₃	无性能要求	

声明:

本测试结果是产品试样在特定条件下的测试结果, 它不能作为评估该产品的防火性能唯一的标准。

警告:

本报告不代表该制品的批准或认可。

样品信息和图片

样品克重: 约:482g/m²

备注: 测试样品从成品中裁取, 其经向与成品长度方向平行, 纬向与成品宽度方向平行。



报告结束



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

1/F, 1 Building, European Industrial Park, No.1 Shunhe South Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgs.com.cn

中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 sgs.china@sgs.com